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Product (Cork Bricks-special size) 

Product description: Natural cork pieces, pre-treated, in the dimensions of 

250*70*10mm and 250*70*12mm, stabilized, and colored with special 

pigmentation in color selected by the client. 

EN ISO 11654: NCR 0,15 

EN 12667 2001 : Volume mass (Kg/m3): 322 

                             Thermal conductibility (W/(m.ºC)): 0,054 

                             Thermal resistance: 0,46 

  

 

Image: 

 



Standard used EN 13823:2010 + A1:2014

Date of test 26-04-2016

Full test duration/performed Yes

Smoke correction performed No

Report identification OMC143A16

Product

Product identification organic Blocks

Sample number 1

Thickness [mm] 0

Mass per Area [kg/m²] 0

Test Conditions

Conditioning respected No

Mounting by 0

Substrate 0

Fixing 0

Orientation 0

Joints

Trolley

Laboratory

Laboratory identification ITeCons

Operator Joana Faria

Filename OMC143A16_1.xls

Specifications apparatus

Flow profile kt 0,938728794

Probe constant krho 1,08

Duct diameter [m] 0,315

O2 calibration delay time [s] 18

CO2 calibration delay time [s] 15

Pre-test conditions

Barometric pressure (Pa) 100620

Relative humidity (%) 57,9

Ambient temperature (°C) 20

Visual observations

LFSedge No

FDP (f =< 10s) No

FDP (f > 10s) No

End of test conditions

Light transmission (%) 98,3

X O2 (%) 20,84

X CO2 (%) 0,120

Recorded events

Surface flash No

Falling of specimen parts No

Droplets <10s No

Droplets >10s No

FIGRA_0.2 [W/s] 22,57 Smokes not entering hood No

FIGRA_0.4 [W/s] 22,57 Mutual fixing of backing board fails No

FIGRA [W/s] 22,57 B 3 Conditions justify early stop of test No

THR600s [MJ] 1,49 B 3 Tendency distortion/collapse No

3 Excessive RHR No

Excessive temperature No

SMOGRA [m²/s²] 1,80

TSP600s [m²] 27,86 Estimated Class:

Classification based on :

FIRE Framework SBI Software ©2015 - commissioned by FIRE

d0

www.fire-eu.com

S1

B-S1,d0

B

Heat Release

Smoke Production

Classic Construction Product

SBI Test Report - EN 13823
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L0254
Ensaios

LFF - Smoke and Fire Laboratory

Test Report n.º 40/LFF/13

TEST REPORT

Material: MURATTO - CORK BRICKS

Determination of Fire Reaction Class

Testing Methodology: The methodology used to carry out the tests was the standard constant EN ISO 
11925:2010. The methodology followed for the classification of the material was the constant of the standard 
NP EN 13051-1:2007+A1 dated 2013.

Dimensions and Conditioning of test pieces

Before being tested, they were conditioned at the temperaturev of 23   2ºC and relative humidity of 50    5% for 
a minimum of 380 hours.

Tests Results

The material was tested with surface and on-board flame attack and the following results were obtained: 

+
-

+
-

Flame Attack Position Superficial

Exposure Time 30 sec.

Test Piece 40/LFF/13/01 40/LFF/13/02 40/LFF/13/03

Ignition Time (sec.) 3 4 3

Time to reach 150 mm 
(sec.) Does not reach Does not reach Does not reach

Fs (mm)
48 46 51

Falling drops / 
particles

No No No

Paper Ignition
No No No

_____________________________________________________________________________



Test Piece 40/LFF/13/04 40/LFF/13/05 40/LFF/13/06

Ignition Time (sec.) 2 2 2

Time to reach 150 mm 
(sec.)

Does not reach Does not reach Does not reach

Fs (mm) 43 41 47

Falling drops / 
particles

No No No

Paper Ignition
No No No

Exposure Time 30 sec.

Conclusion

Considering all the tests obtained, it is possible to conclude that the material should be included in class E.

Porto, December 16, 2013

Responsible for the tests

João Rodrigues

The test results relate to the behavior of the test pieces of a product according to standard test conditions; Should 
not be considered as the sole criterion for assessing the potential fire hazard. "

_____________________________________________________________________________
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LFF - Smoke and Fire Laboratory

Test Report n.º 40/LFF/13

Technical Manager for the Lab:



         Technical datasheet for C05_PATTERN TILES 

 

 

 

Product: Cork tiles in 500x500mm (Motif collection) or 200x200mm (Patchwork 

collection), cut in special designs, in 3,8mm thickness, with self-adhesive on the 

backing. 

 

Composition/Layers 

 

Layer 1: Waxed finished 

 

Layer 2: Color pigments  

 

Layer 3: Cork Sheet with granules of 0,5/1mm 

 
 

Layer 4: Recycle PU  

 
 

 

Layer 5: Acrylic double face adhesive with polyester multidirectional mesh 

 

 
 



 

 

TECHNICAL DATA 

 

Colection C03_ORGANIC BLOCKS 

Product name (a)PEAK, (b)MINICHOCK, (c)CHOCK, 
(d)BEEHIVE, (e) SENSES 

Product code (a)MUOBPEA, (b)MUOBMIN, (c)MUOBCHO, 
(d)MUOBBEE, (e)MUOBSEN 

Composition Cork granulates, natural resins and color pigments 

Dimensions (a) 250mm*250mm*24mm; 
(b) 250mm*250mm*25mm; 
(c) 250mm*250mm*20mm; 
(d) 250mm*180mm*20mm; 
(e) 250mm*170mm*40mm; 
 

Dimensions under norm EN 427 Lenght: +/- 0,5% ; Width: +/- 0,5 % 

Squareness under norm EN 427 Lenght: <0,5mm ; Width: <0,5 mm 

Tickhness under norm ISO7322 24mm +/-  0,8mm 

Density under norm EN672 196 Kg m3 

Accoustics under EN ISSO 11654 NRC(noise reduction coeficiente) = 0,3 

Thermal  conductivity EN 1946 –

(W/m.C) 

0,0468 

Thermal resistance EN12667 

Fire resistance EN13823 

0,0572 m2C/W 

D-s2 d0 
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